. S_pare,_parts catalogue.

- Catalogue de piéces détachées
| ~ Ersatzteilkatalog
Catalogo de piezas de repuesto
Catalogo parti di ricambio




o

e e

CATALOGUE FOREWORD SYMBOLS

OBSOLETE .
REPLACED BY

REPLACE TOGETHER WITH .........cune '
REPLACE TOGETHER WITH .............
- ACCESSORY

ONLY FOR U.S.A.

SEE REMARKS

SPECIAL EXCHANGE CONDTIONS
WHEN REQUIRED
COmEFEIAL
SPORT

UP TO ENGINE NUMBER ....
FROM ENGINE NUMBER ....

AND MINOR PARTS



0100

010006




ITEM PART.N GTY D E S C R I P T 10 N7 REMARKS ITEM PART.N QTY v E S C R I PT I ¢ N REMARKS
1 510101 1 CRANKCASE,CPL.4.110 !
* ) ORDER 1 !
3 490103 3 CAP_FREEZE !
4L 490104 1 CAP,FREEZE !
5 490105 & CAP,FREEZE !
5 490106 1 CAP,FRFEZE !
7 490107 7 PLUG,SOCK !
3 490108 3 PLUG,SOCK" !
9 490109 1 PLUG,SOCK !
1N 450122 2 PIN,CYLINDRICAL !
11 490111 2 PIN,CYLINDRICAL !
12 490113 2 PIN,PLPE !
15 490112 1 PIN,vIPE '
14 150115 4 LINER,CYLINDER H=HE !
15 490116 1 0=RING !
16 49017 17 COVER,WATER CRANKCASE !
17 490118 i GASKET,WATER COVER !
18 490119 2 BOLT,M 66X 18 !
19 5N4N46 1 NIPPLE,REDUCTION 3/4 !
20 493114 1 PUMP,O0IL CPL. !
21 493115 1 GASKET,O0ILL PUMP !
22 493116 4 BOLT !
* |
24 153117 1 GEAR,OIL PUMP DRIVE !
25 493118 1 KEY,FEATHER H-HE !
26 493119 1 NuUT,mM10 !
27 493120 1 WASHER,CLAW D10 !
25 493203 1 FITTING,PRESS SWITCH M10 !
29 493206 1 GASKET.RING 10X1,5 !
30 §51701 1 SWITCH,ASI, PRES,0,38,M10,1P !
]
]
|
! ENGINE T Y P E ! I GROUP PDESCRIPTIONM n1.00 ! paG, !
! 41100 i ' CRANKCASE/CYLINDERS Po1onnsg
1 oo o o o e ot " - - . —— | 1 e om o a4 oo e o - o - o M v e | [ ——

!
! !
' b ATE ! ! ! !
! /04737 ! ! ! !



01.01

010106




e ya N .
L (o ) )
ITEM PART.H QTY D E S CR I P T I CN - REMARKS ITEM PART.N QTY w E S CR IPTICN REMAWKS
1 510121 1 PAN,OIL 4.110 ‘
* , ORDER 1 !
% 590110 1 GASKET,NIL PAN 4.110 !
4 490123 22 ROLT.MINX 9 !
5 490124 22 WASHER,SPRING D 6 !
5 163126 1 FILTER,OIL PAN 3.90-4.110 ]
/ 49Ny19 1 BOLT,M 8X 16 , : !
§ 153129 1 O-RING,0IL FILTER 2.60 4.11 i
9 590140 1 DIPSTICK,O0IL LEVEL &.110HE !
10 490127 1 PLUG,0IL DRAIN !
11 432132 T GASKET,RING !
]
!
!
]
!
]
!
|
I
!
!
!
]
!
!
)
]
!
!
!
'
i
I ENGINE TYPE ! | GROUP DESCRIPTION 01.01° ! PAG.
; 4.110H ! ! 0IL PAN - OIL PUMP t 010106 !
1 oo orm s e e e e e e o o A o e e S Sa0 S i | oo om o o e o o oo o - G " S A e G o S S SN e e G SR TR e e e - | [, ]
LD ATE ! ! ! !

! 9104787 !



02.00|




-—— -

-H—

CRDER 1

ORDER 14

- e - s W T S G P Smh G G TES Grm G S G G Gms G MM T S AR MM S W G WD TS Mm WD D GMD WD WD GV W T G S S e G5 Se e e G G G Ge G M EL R G GDS WG SEE GAD SED W UEM M U AND ID MID VD WY SIS I WS G I S WD WS G G G S Em W e s = e, D e - G D G D WD D MR D SR M T b S

1 4y0201 1 COVER,TIMING CASE CPL.
k3
3 950202 2 PLUG,PIN
4 490203 3 O=-RING
5 490204 1 PIN,TIMING COVER
4 490205 1 GASKFT,TIMING CASE -H-
¢ 490207 7 BOLT,M 6X 6D
'8 490208 5 BOLT,M &X &5
9 490209 1 BOLT,M 6X 70
10 490210 1 BOLT
11 151133 4 NUT,M 6
12 490213 1 SEAL,OIL
13 490124 & WASHER,SPRING D 4
14 493131 1 ASSY,VALVE RELIEF
x
14 493132 1 O-RING
17 490222 1 COVER,INJ.TIMING
18 491736 1 GASKET
19 490224 4 STUD
t ENGINE TVYPE !
! 4.110H !
] om0 o o o e o o e . W - W - - ]
! DATE '
37 !

GROUP DESCRIPTION 02.00
TIMIMG CASE

— . - o - - e . A L - G S G (M MM S G P W TP e D BN M G I GW GO MR TR O P MR R R D G T T G S GO M SG G0 S W RS S G G S e e e e v GuD WED W W W M W AR SN IS SR M M M G G U G G G I G S G W LR A D GE GRS Gun D GIL FES 6D WD Gbs S S S e



0500|

050006




1 510501
2 510502
3 490503
4 490505
> 490510
5 490511
7 490303
g 490302
vy 490305
10 4903064
41 490307
12 490308

'_;!\)._)._\_.'»_;_:.A;\L\__;.A

' ENGINE
! 4.7110H

' D ATE

COVER,CYLINDER HEAD 4,110
GASKET.COVER CYL:HEAD 4.110
NUT, CAP

GASKET ,RING

CAP,FILLING OIL

N=RING

PLATF,BREATHER ELEMENT
HOUSING,BREATHER ELEMENT
FILTER ,BREATHER ELEMENT
SHIGLD,0IL BKEATHER
SCREW,M 5X 1N
PIPE,BREATHER

?Nr---—-—--—--——----——------—---7:: -------
REMARKS

! GROUP DESCRIPTICN 05.00 ! PAG. !

! CYLIMDER HEAD COVER 1 as50nns !



0900

0906006

[
///\



————— { o = o o S - o o - L ——— " " - - 7 " - - - - \ ’
ITEH PART.N QTY D E S CRIPTICN RE MARK S ITEM PART.N QGTY DE S CRIPTTIOCN REMARKS
Dy 490901 2 HOCKLENGINE 2.60=3.90=4.110 !
2 490902 1 STUD.M 8X 16 |
5 490919 1 BOLT.M &X 16 !
4 490003 1 NuT,M 8 '
5 490904 T WASHER,SPRING D 8 !
5 510005 1 HEAD,CYLINDER CPL 4.110 '
x ORDER 6 !
& 44 N921 7 CAP,SEALING !
9 4909N8 1 CAP,FREEZE !
19 490909 2 PLUG,PIN CRANKSHAFT )
11 500922 4 GUIDE,VALVE INTAKE H-HE !
12 500923 4 GUIDE.VALVE EXHAUST H=HE !
13 150912 14 BOLT,CYL.HEAD !
14 150913 2 STUD.CYL.HEAD 2. 60-3.90-4. ]
15 150914 2 NUT,CYLINDER HEAD |
16 150915 1 PLUG,CYL.HEAD - !
17 510996 1 GASKET,CYL:HEAD 4.110H !
15 510917 1 SHIM,CYLINDER HEAD 4.110 ? !
19 150919 1 WASHER,SEAL !
]
]
]
|
]
I
i
|
]
]
]
i
!
i
. ENGINE TYPE ! ' GROUP DESCRIPTION 09.00 ! PAG.
! 4.110H ! ‘ ' | CYLINDER HEAD L 090NN6
| o o o e e o s G . o A A G e ] | e o e o e e b o e o o e G o e G S e Ve G WS W M S | [
! D ATE ' ! :



10.00

100006




Y

-—
DO G N OV

11
12
13
14
15
15
17
13
19

21
22
23

151001
151002
491003
491004
491005
491006
Lginny
511008
301518
4917009
491011
L9109 2
491013
L9104
L1015
L91015
Le017
491018
151019
151022
4L91Nn22
3N1491

D ATE

-

CCN N = NSNS 00X ™00

x ¢ S

VALVE, INTAKE
VALVE,EXHAUST
SPRING,VALVE
RETAINER,VALVE SPRING
COLLET,VALVE SPRING
SFAL ,VALVE STEM
CAP,VALVE

SHAFT,ROCKER ARM 4.110
WASHER

SCREW,SET

BRACKET ,ROCKFR ARM
STUD,CYL.HEAD-ROCKER ARM
NUT

WASHER ,PLAIN

SCREW,SET

WASHER

- SPRING,ROCKER ARM

CIR-CLIP,EXTERNAL
ASSY,ROCKER ARM 2.60=3.90
* ORDER 19
BUSHING,ROCKFER ARM
SCREW,ADJ.ROCKER ARM
NUT

GROUP DESCRIPTION 10.00
VALVES + SPRINGS

! PAG. !
! 100006 !



31

11.00

110006




= DN LNV SN -

-

- =
I~ W

A3

v,

- =
v~

19

29

21
22
23

24
27
23
27
30
31

- e S WS G W G R m W WL SN WD I T G S S D GE WD &S ES S S S S e e - - . G G o e o G W w9 W W S S S G G N G D G D N N G g G WS S M G S W W Al W W S s S

491134

491101
491102
511101
511140
491104
4917105
4911096
491107
£911083
490508
491111

[eelle o

RN N I S S G i N e

491112
491113
491114
491115
491116
491117
491133
491119

151125
151126

P T I L ¥ I e At

491129
491130
491131
491132
151127
1511¢8

PR TN L6 J QY

N G I NE
4.110H

TAPPET

ROD,PUSH

CAMSHAFT,CPL.4.110

CAMSHAFT, 4.110

PLUG

GEAR,CAMSHAFT H=HE

KEY,FEATHER

STOPPER, CAMSHAFT

CIR-CLIP,EXTERNAL

BOLT,Mm 6X 14

GEAR,IDLE CPL.
* ORDER 11

BUSH,IDLE GEAR

COLLAR,IDLE GEAR NO1

COLLAR,IDLE GEAR NO2

CIR-CLIP,EXTERNAL

SHAFT,IDLE GEAR

BOLT .M &X 16

COVER,FUEL CAMSHAFT

GASKET,COVER OIL PUMP

BOLT,M 8X 18

ADJUSTMENT ,GCVERNOR CPL

SCREW,ADJUSTING IDLING CPL _
* ORDER 23

* ORDER 23
NUT
NUT,CAP
WASHER, SEAL
CAP NUT

LEVER,ENGINE STOP CPL.
COVER, INJ.PUMP

* ORDER 30
* ORDER 30
TYPE !

151129

S151130

151131
141301
151133
492104
490119

0-RING

PIN,SPRING RETAINER
SPRING,INJ.PUMP
BOLT,STOPPER ADJ.
NUT,M 6

GASKET, COVER

BOLT,M X 18

I GROUP DESCRIPTION
! TIMING GEAR



14.00

140006




ITEM PART.M QTY D €

\

S CRIPTTION

s - . A — -t A T . - A e S - - " S T VI S W A ey e e e S o -

SN
\

- e wn s wm wn e = - - - e S Gm U e WS S W G S M e S - v —— o = - . . e e B S W . SE W S R W e S - s 0 WD G > S e W WA TR W S G e S W M S S - e - -

i
2

I~

o~

- o
W = D &~ U

-—

- e = e e
Ol SN N UL

21
21
22
23
24

150401
150402
150403
150404
150405
1513NA
491312
151129
151309
1513110
151311
151312
491311
495104
L90N224
151133
490124
141301
491313
5113214
511315
151316
511317
511319

151320
491319
151327

SCREW,ADJUSTING
NUT
PING,SEAL
NUT , CAP
CAP, NUT
LEVER,ACCELERATOR
KEY,FEATHER
0=-RING
WASHER,PLAIN D 6
NUT M A
SPACER ,GOVERNOR
COVER,SPEED CONTROL
GASKET ,COVER SPEED CONTROL
BOLT
STUD
NUT,M 6
WASHER,SPRING D 6
BOLT,STOPPER ADJ.
SPRIMG,START GOVERNCR
SPRIMG,GNVERNOR NO1
SPRING,GOVERNOR NO 2
LEVER,GOVERNOR CPL.
COVERNKOR,CPL 4.110
[LEVER,GOVERNOR CPL.4.110
* ORDER
ORDER
ORDER
NRDER
CRDER
* ORDER
LEVER,FORK NOZ2
SHAFT,FORK LEVER
POLT,M 5X 16

4,110
4.110

24
24
24
24
24
24

* % % *

151322
491321
491322
4913253

WAS
SuP

HER,SPRING D 5
PORT,FCRK LEVER

BOLT

BOL

D ATE

G
' 8

T,M 6X 238

ROUP DESCRIPTION
PEED CONTROCL

PAG.



14.01

140106

e




ITEM PART.N QTY D E S CRIPT IO N\ REMARKS ITEM PART.N QTY » ES CR I P T I ON REMARKS

i 33N123 1 FORK !

? 830124 1 JOINT,SPHERICAL !

3 832060 1 RRACKET,REMOTE CONTROLE !

4 832061 1 BOLT, HEX M 8X 10 !

3 635460 T NUT,m 4 !

4 119149 1 WASHER,SPRING D A !

7 R32Né2 1 EXTENDFR,REMOTE CONTRCLE i

g 119139 1 WASHER,CORRUGATED D 8 !

9 639105 1 MUT,M 8 LOW !

I

;

|

[

!

!

!

!

g

!

|

|

[

!

{

!

!

]

|

|

;

!

1

1
' ENGINE TYyPE ! ! GROUP DESCRIPTIONM 14.01 ! PAG. !
! 4. 1710H ! ! DRIVE SPEED CONTROL V140106
] o o e o o s e o = e - e S e S - | 1 e e o oom o i oo s W T e e e G G e D S S D W WY G D e | R |
! D ATE ! ! ! i
[}



15.00|

150006




ITEM PART.N QTY D E § C R I P T 1 c & REMARKS ITEM PART.N QTY YE s C R 1 P TICN REMARKS
)
1 18155 L PISTCN,STD.3.90-4.110 1 34 491548 > METAL,SIDE 1 0.02 ITEM 20
2 1513502 L SET,PLSTON RING STD. ' 1 35 491558 2 METAL,SIDE 1 N.0& ITEM 20
3 491503 L PIN,PLSTON 1 36 491549 > METAL,SIDE 2 N.0? ITEM 21
4 L9150 8 CIR-CLIP ' I 37 491559 2 METAL,SIDE 2 N.0&4 ITEM 21
5 491505 4 RND,CONNECTIMG CPL.Z2. 60-3. d
* ORDER 5 !
7 491512 4L BUSH,CONN.ROD !
s 491513 & BOLT,CONN.ROD !
9 491514 L METAL,CONN.ROD STD !
10 511515 1 CRANKSHAFT,CPL.4.11C J
* ORDER 10 !
12 490909 4L PLUG,PIN CRANKSHAFT !
15 491520 1 GEAR,CRANKSHAFT !
14 491106 2 KEY,FEATHER d
15 491522 1 SLINGER,OIL ¢
1% 151513 1 SLEEVE,CRANKSHAFT !
17 491524 1 O0-RIMG,CRANKSHAFT J
18 151523 1 BUSH,CRANKSHAFT !
19 491525 1 METAL,CRANKSHAFT 1 STD !
20 491527 2 METAL,SIDE 1 STD !
21 491528 2 METAL,SIDE 2 STD !
22 491526 L METAL,CRANKSHAFT 2 STD d
25 511316 1 PULLEY,CRANKSHAFT D115 4.71 !
24 301493 1 WASHER,CRANKSHAFT !
25.301492 1 NUT,CRANKSHAFT !
24 151561 L PISTON,+N,50 ITEM 1 !}
27 151503 4 SET,PISTON RING +0.50 ITEM 2 !
23 491545 L METAL,CONN,ROD 0,20 ITEM 9 !
29 491555 L METAL,COMN.ROD 0,40 ITEM 9 !
30 491546 1 METAL,CRANKSHAFT +0.20 ITEM 19 !
31 491556 1 METAL,CRANKSHAFT +0. 40 ITEM 19 !
32 4G1547 4L METAL,CRANKSHAFT 2 0.20 ITEM 22 !}
33 491557 L METAL,CRANKSHAFT 2 .40 ITEM 22 !
i E NG IME TypPE ! I GROUP DFSCRIPTION 15.00 ! PAG.
! 4.110H ! | CRANKSHAFT _PISTONS 1 150006
| e o e o o o e e e S S S S [} | e e e o e e m m o e B 8 S T |
t b ATE J : ' !

1 28/04187 ! ! !



15.01|




""‘(“ “““““““““““““““““““ b w et f\‘ —
ITEM PART.N QTY D E S CR I P T ION REMARKS ITEM PART.N QTY ¢ E S CR I P T I CN REMARKS
1 491532 1 BEARING,MAIN 1 CPL !
* ORDER !
* NRDER 1 !
4 491533 8 ROLT,BFARING CASE NCI1 ‘ !
5 4yi534 & WASHER,BEARING CASE NO1 !
5 491506 1 GASKFT,BEARIMNG CASE !
7 161535 1 COVER,BEARING CASE !
s 491508 1 GASKFT,BEARING CASE CNVER !
9 4915364 9 ECLT,.M 6X 20 ]
1N 491537 & EOLT.HM 6X 25 !
11 151529 1 SEAL,CIL !
12 491538 1 BEARING,MAIN ASSY NOZ2 ! .
* ORDER 12 !
* ORDER 12 !
15 491539 3 BOLT,BEARING CASE !
15 491540 2 WASHER,BEARIMNG CASE !
17 5015471 1 BEARING,MAIN 3 CPL !
* NRDER 17 !
* ORDER 17 !
27 511542 1 BEARING,MAIN ASSY NO4 !
* ORDER 20 !
* ORDER 20 !
{
]
i
]
]
]
]
)
i
]
)
N6 I NE TY P E ! I GROUP DESCRIPTION 15.M ! PAG,
! 4.110H ! 1 CRANKSHAFT MAIN BEARI ! 150106
| e om o o o o e e o o o e e S e W - ) | e o o o e e - e ovm e S W e Tm G A e G o RS o - -—!-—-—---—!
D ATE ! ! !
! 186/02/ 87 { ! !



17.00

170006

ot
Y




"""’{ ““““““““““““““““““““ /\\""""""“‘""‘"‘“"'"""“'""""""""-"""('/"-*:"""-'"'"""""--"""""""'"_""-"'"-‘;:'\\_ ------ -
ITEM PART.N GTY D E S C R I PT I ON REMARKS ITEM PART.N @TY D E S C R I P T ION REMARKS
1 517nPn2 1 FLYWHEEL,CPL.4.110 !
* QORDER 1 !
3 491703 1 GEAR,FLYWHEEL !
4 491705 5 BOLT,FLYWHEEL i
5 491706 1 WASHER, FLYWHEEL !
4 491707 1 PLATE,REAR END 2. &0-3.9N-4 !
/ 490111 1 PIN,CYLINDRICAL !
A 497709 & BOLT,REAR END PLATE !
;) 517303 1 STARTER,MOTOR 12V 1,0KW 1P !
AN 4NYaN3 2 BOLT,HEX M 8X 25 !
11 151706 1 GASKET,REAR END PLATE !
|
!
f
}
|
L
!
]
!
1
1
!
!
i
|
}
|
!
[}
|
|
1
i ENGINF TYPE ! | GROUP DESCRIPTIOM 17.00 ! PAG.
! 4.910H ! | FLYWHEEL 1 170006
] om e o o o e e - o 400 e o | I oo o e ot o o i e b . o o D - e | o .- - -
L b ATE ! ! !



2000

200006




492501
492502
492512
492513
151133
490124
512501

N NG -

~N U Ui &

PUMP ,FUEL FEFD CPL.
DIAPHRAM,FUEL PUMP
GASKFT,FUEL PUMP

STUD,M 6X 16

NUT,M A

WASHER,SPRING D 6
PUMP,FUEL FEED CPL. MANUAL

REMARKS

ITEM PART.N

! ENGIN
! 4.710H

N TN e - —
Lo
QTY D E S CRIPTTICN REMARKS
! GROUP DESCRIPTION 20,00 ! PAG,
! FUEL FEED PUMP Lo200006



2100 |

210006




ITEM PART.N QTY D E S CR I P T I ON REMARK S ITEM PART.N QTY D E S CR I P T I O N REMARKS

T 512120 1 PUMP,INJECTION 4.110 CPL
2 512121 1 SHIM,INJECTION PUMP 4,110 ~
3 492138 4 BOLT,Mm 88X 22

4 4£921%9 ¢ STUp,™M &

5 490003 2 NUT,m &

5 490904 2 WASHER,SPRING D &

7 512122 1 CAMSHAFT ,FUEL CPL.4.110
g 312123 T CAMSHAFT,FUEL 4.110

9 4921724 BEARING,BALL

10 492125 GEAR ,INJ ., PUMP

1T 492126 KEY,FEATHER
12 492127 SLEEVE,GOVERNER INJ.PUMP
13 492128 CIR-CLIP,GOVERNER SLEEVE
14 492129 CASE,GOVERNOR BALL

13 492130 30 BALL,CAMSHAFT FUEL

I

I

]

i

'

I

]

!

1 {
1 I

1 ]

i !

1 i

1 ]

n ]

15 492131 7 CIR~CLIP,GOVERNOR BALL CASE !
17 492132 8§ BALL,BEARING GOVERNOR !
1¢ 491103 1 CIR=-CLIP,EXTERNAL !
19 492134 T BEARING,BALL !
1 |

1 |

2 !

1 1

1 !

1 !

p) i

z 1

> !

1 ]

i

]

!

!

20 492155 CIR-CLIP,EXTERNAL

21 4921346 STCPPER,FUEL CAMSHAFT

2¢ 140123 BOLT ,Mm &6X 12

23 492501 PumP ,FUEL FEED CPL,

24 492502 DIAPHRAM,FUEL PUMP

25 492512 GASKET,FUEL PUMP

26 492513 STUD,Mm 6X 16

27 151133 NUT,M A

28 490124 WASHER,SPRING D 6

&Y 512501 PUMP,FUEL FEED CPL. MANUAL

' ENGINE TYPE ! ! GROUP PESCRIPTIOM 21.00 ! PAG.
! 4.110H ! ! INJECTION+FUEL PUMP 1 210004



2101

210106




1 512120 1 PUMP,INJECTION 4.110 CPL
2 4921664 2 GASKET.RING INJ.PUMP
3 492165 1 SCREM,IMJ.PUMP

' ENGINE TyYypPE ! ! GROUP DESCRIPTICN 21.01 ! PAG. !
! 4.110H ! ! INJECTION PUMP t21N06 !

e m———————— i —— 1 | i o e e e e R

' DAT

m



2200

220006




R 3

{

ITEM PART.N QTY D E S CR I P T 10O N

1 492107
2 i521N%&
3 492109
4 5192110
5 512111
5 512112
/7 512113
5 4927114
9 492115
1Y 492113
i1 152116
12 49210107
13 512117
14 512101

INJECTCR,CPL.SINGLE
INJECTOR,CPL.
GASKET,RING INJECTORS
I.LINE,FUEL CYL.NO1 4,110
LINE,FUEL CYL.NOZ2 4.110
LINF,FUEL CYL.NC3 4.110
LINE,FUEL CYL.NO4 4,110
CLAMP,PIPE 1

CLAMP,PIPE 2

SCREW,M 5X 20 ROUND HEAD
GLOWPLUG ,H~HE
CABLE,GLOWPLUG
CABLE,GLOWPLUG 4.110
+IPE,FUEL OVERFLOW X 4 CPL

REMARKS

' ENGINM

(M 5
ITEM PART.N QTY'v £ S C R I P T ICN REMARK

I GROUP DESCRIPTION 22.0n

1 INJECTION LINES NO ZZLES

PAG,
220006



12201

220106




ITEM PART.N QTY D E S C R I PTION

I 152108
2 492107
3 492153
4 492155

4 492172

3 142200
9 492143
10. 4927144
i1 492745
12 492173
13 492113

' ENGIN

E

INJECTOR, CPL.,
INJECTOR,CPL.SINGLE
NUT,NOZZLE INJ.
FITTING,NOZZLE SINGLE
*
WASHER,NOZZLE INJ.
*
SET,SPACER NOZZLE
SPRING,NOZZLE INJ.

PIECE,DISTANCE NOZZLE INJ,

ROD,PUSH NOZZLE INJ.
MUT,NOZZLE INJ.
NOZZLE,INJECTOR

e e e e~ ——————————————— T e e e e o e e e o e e e e e e o e e e e i o T
REMARKS ITEM.PART.N QTY D E S CR I PTIOCN REMARKS
)
!
!
!
1
!
ORDER 172 !
]
I
]
!
!
)
!
]
!
}
i
!
!
!
1
|
l
!
!
!
]
!
!
)
!
1
I GROUP DEQCRIPTION 22.M PAG,
! MOZZLE HNLDER 220106

! 4,110H

' D ATE



23.00

23000




N —

[ AR NS VAR

- -
1IN = N0

-

13

_—-——-—-_—-————-—--——-————-———————--—-———-————-—— e —— R Lo et

875400
§75100
8751N2
512341
512310
512320
492304
4321354
3nN325
644008
119143
119135
8751N3
300307
300290
439306
835020
119136

NN NN DN A= o s

FILTER,FUEL WITH PUMP H-HE
FILTER,FUEL CPL (H=-HE)
FILTER,ELEMENT FUEL H=-HE
SUPPNRT,FUEL FILTER 4.110NH/
HOSE,FUEL 4.110

HOSE,SPEC. 4.110H

HOSE,D 3 L= 180

BOLT,BANJO M12X1,5
RING,SEAL D12

BOLT,HEX M10X 35

NUT,M10

WASHER ,PLAIN D10
REDUCTION,M14X1,5=-M12X1,5
GASKET,RING D14

CLAMP ,HOSE 8-10
CLAMP,HOSE 15-24

BRACKET ,AND PLATES CPL.
WASHER,SPRING D10

! GROUP DESCRIPTION 23.00

! FUEL FILTER ASSY,.



31.00

310006




——moer - pate s
{ \
ITEM PART.N @TY D E S C R I P T I 0N REMARKS ITEM PART.N QTY v E § C R I PTION REMARK S
1 493151 1 SUPPORT,OIL FILTER !
z 493154 2 0=RING !
3 493155 1 0-RING !
4 493152 1 BOLT,0IL FILYER SUPPORT HE !
5 493157 1 MIPPLE,CIL FILTER !
6 493150 1 FILTER,OIL !
7 493154 1 NUT,M16%X1,5 NYLOC !
5 493153 1 GASKFT,RING 16X1,5 !
)
!
!
]
]
!
!
!
1
.
|
|
!
!
]
!
!
!
1
!
!
t
)
!
]
I E NGINE TYPE ! ' I GROUP DESCRIPTION 31,00 ! PAG.
! 4,.110H | I QIL FILTFR ASSY. b 310006



43.00

430006

—— 13

15

RN




ITEM PART.N QTY D E S CR I P T I ON

. . - S G W (A G N G Gm G G G T M W S WD S D U G G n e S

1 514512
2 494618
3 1546430
4 300307
5 494635
5 300199
7 514617
5 5144K79
9 300274
10 434511
11 424010
12 439306
13 154561
14 154562
15 309155
146 8755N6
17 5146156
18 6044A15
19 119149
20 861602

L N P N . W

SO

! Db AT E

THERMOSTAT

GASKET,HOUSING THERMQOSTAT
BOLT,SNCK M AX 5N
GASKET,RING D14
ANODE,ZINC CPL M16X1,5
GASKET,RING D16 (AL)
COVER, THERMOSTAT 4.110
GASKET

EOLT,HEX M éX 50
THERMOSTAT , 40%
PILLAR,HNSE 3/8"6
CLAMP,HOSE 15=24

HOSE,D13 L= 210

HOSE,D13 L= 85

HOSE,D13 L= 450

PLUG,HEX M14X1,5

HOUSING, THERMOSTAT 4,110
BOLT,SNCK M 6X. 2N
WASHER,SPRING D 6
TRANSM,YAZ,TEMP,120C,M14,1P & 300357

& 856000

GROUP DESCRIPTION 43.00
GRP. CIRCULATION

- R e A W D R G e G W S e W S G e e W G S S

PAG, !



4500

450006

28

=




o~ v oy M e e e M ovm e e M W M A A GMp MM e G Meh W S G N G S e TS R M S e e e

- e - - "% o " o e . . G o — - - . e " o = = o T W G T (e T S G T W e S e e e R S8 e mw e G G S e e e S
h —— S~ o

ITE™ PART.M GTY D E S CR I P T I 0M REMARKS ITEM PART.H QTY 0 £ S CR I P T I 0N REMARKS
T 515107 1 MANIFOLD,INTAKE 4.11°7 !
2 LYS51Nn2 T GASKET,INTAKE MAMNIFOLD N0 !
3 495103 3 GASKET,INTAXE MANIFCLD MC2 !
L 495104 S POLT !
5 515105 3 BGLT,™M &X 45 |
A LGN 24 12 WASHER,SPRING D 4 !
7 494512 - b GASKET,EXHAUST MANIFOLD '
4 454315 2 STUD,M &X 99 !
9 LY L5TA & NUT,LOCK M & !
19 514511 1 HOUSING,EXHAUST MANIFOLD 4. !
i1 494513 1 MIXER,2., 60=3.90=4_110 !
12 L9 4514 1 GASKET,MIXER !
1% 494517 S CAP,FREEZE |
14 494518 2 STUD.,M 38X 70 |
15 494519 2 STUD,M 8X 24 !
14 494520 4 NUT,LDOCK M 8 !
17 635459 8 WASHER,PLAIN D & !
18 11%13¢9 4L WASHER,CORRUGATED D 8 !
10 494635 1 AMNCDE,ZINC CPL M16X1,5 !
29 300159 1 GASKET,RING D1& (AL)D !
21 434055 1 ELEBOW,M=F 3/8"G |
22 494010 1 PILLAR,HOSE 3/8"6 |
23 439853 i PLUG,HEX 3/8"G !
24 439305 2 CLAMP,HOSE 15-24 !
25 LYANLS 1 HOSE,CARTER DEAIR !
25 534621 2 CLAMP,HOSE 44-56& !
27 301612 1 HOSE,AIR FILTER 3. 9N-4.110 !
23 301330 1 FILTER,AIR HE !
]
[}
]
t
t
' E NS I NE TY PE ! ' ! GROUP DESCRIPTIAN 45,00 ! PAG.
¢ 4.110H ! I EXHAUST MANIFOLD Sl 45NNN4
} o e e = . e - - o = . o e o= —— | 1 e om cm v v o ot e e e e St e . e T = = e o . s o S e - [,
] AT E I ] !



4700

470006




“"7”? ““““““““““““““““““ Py ~
ITEM PART.N QTY D F S C R I P T I ON REMARKS ITEM PART.N QTY v E S CR I PTION REMA.. LS
| 504001 1 PUMP,WATER F&4B-9 !
2 494010 1 PILLAR,HOSE 3/8"G !
3 434057 1 SOCKET,HOSE 3/8 !
L 164025 1 0=-RING !
5 164024 1 FLANGE,WATER PUMP !
5 154N25 1 N=RING !
7 494004 2 CLAMP ,WATERPUMP !
3 300057 2 STubD,m 8x 20 !
9 119138 2 WASHER,SPRING D 8 !
i0 639105 2 NuT,m 8 LCW !
11 164024 1 BOLT,SOCK M 66X 16 !
12 of4615 3 BOLT,SOCK M 6X 20 !
|
!
!
!
!
!
]
[}
|
!
!
!
!
!
|
i
!
!
!
!
]
! ENG I NE TYPE ! ' I GROUP DESCRIPTION 47 .00 ! PAG.
! 4 ,110H ! I SEA WATER PUMP ASSY, V470006

l_—-___--___-_____________l l__-_-___-______—___----____--___l---—----
.

I D ATE | | !
L 6/N6/88 ! ! !



47.01

470106

13

12




- - o Wa = = —— o = o B = S . o W G S S B M S S S S T

i
~

-
-l
m
2
P
<
pog
—
.
£
-
-
<o .
m
w)
(g]
=
—
T
—
-
o
=
m
=
>
=
~
(%2}
-
—
m
=2
e
>
poel
—
L ]
-
>}
—
e
m
w
o
-~
—
e
—
-t
o
=4
e
m
=
w

3N3686
504001

-
[N

SCREW, COVER W/PUMP F358B-9
PUMP ,WATER F4B=9

1 3036489 1 HOUSIMG,WATER PUMP F&4B=9
2 303490 1 SHAFT,WATER PUMP F4B-9
3 303693 1 RIMG,RETAINING WATER PUMP F
4L 303492 > BEARIMNG,CASE WATER PUMP Fé&4B
5 434031 2 RING,SEAL OIL WATER PUMP F3
6 34035 1 0-RIMG,WATER PUMP F&4B-=9
7 3IN3687 1 SCREW,CAM WATER PUMP
8 504034 1 CAM,WATER PUMP Fé4B-9
9 434013 1 IMPELLER,WATER PUMP F&4B D 1
in 504028 1 GASKET,F4B=9
11 303691 1 COCVER,WATER PUMP F4B=9
4
1

KN
[

{ ENGINE TYPE ! | GROUP DESCRIPTION 47 .01 ! PAG.
! 4.110H ! ! SEA WATER PUMP I 470106
| amam wn e o e o o o e o e i T e o an o o o o (O T 8 O e A S0 S50 | ot o o o n
I D ATE ! ! . !

! 9/04/187 ! ! !




51.00

510006




1 515101 1 MANIFOLD,INTAKE 4.11N
> 495102 1 GASKET,INTAKE MANIFOLD NO1
3 495103 3 GASKET,INTAKE MANLFOLD NO2
4 495104 5 BOLT
5 515105 3 BOLT.M 6X 45
A LONT24 12 WASHER,SPRING D A
7 301330 1 FILTFR,AIR HE
5 49AN4LS 1 HOSE,CARTER DEAIR
9 439304 2 CLAMP,HNSE 15-24
1N 3N1412 1 HOSF,AIR FILTER 3. oN=-4.110
11 634421 2 CLAMP,HOSE 44=56
\ ENGIMNE TYPE !
' 4.110H !
et !
' D ATE '

ITEM PART.N QTY! 'E S CR I P T I ON REME S
I GROUP DESCRIPTION 51.00 ! PAG, !
I INTAKE MANIFOLD 1 s590nne !
| e o om v o e - s - v T - S o - S AR R e e | [ |



6000

600006




P ——— L TR R Kl ki - - - o - - - e - A G R G G T S S S e S 0SS ———— o — v . G S s Gmb VAN D G AP G R U NS I SR S T T T

ITEM PART.N GTY D E S CR IPTICN REMARK S ITEM PART.N QTY » E S CR I P T I C N REMA S
1 439302 1 PumMp,CIL EXTRACTION !
2 439204 1 HOSE,DRAIN PUMP !
|
i
i
!
!
!
!
!
!
!
|
!
!
!
L
!
1
|
|
!
!
!
!
!
!
]
!
!
!
!
|
'\ ENGINE TYPE ! | GROUP DESCRIPTION 60.00 | PAG.
! 4.1108 ! ! 0IL EXTRACTICN PUMP 1 60000




70.00

700006




1 517303 1 STAXRTER,MCTOR 12V 1,0KW 1P

! ENGINE TyprPE ! : ! GROUP DESCRIPTION 70,00 ! PAG, !
! 4.110H ! ! STARTER MOTOR 1 700006 !



7300

730006




ITEM PART.M QTY D E S C R I P T IO N REMARKS ITEM PART.N QTY D E S CR I P T I ON REMARKS

1 437501 1 ALTERNATNR,14V=55A MOTOROLA !
2 497313 1 SUPPORT,ALTERNATOR 2.60 !
3 497314 1 SUPPORT t
4L 434009 1 V=-BELT,SPZ 737 LW !
> 49732n 1 BOLT,HEX M 8&X 85 !
4 A39105 5 NUT,M 8 LOW !
¢ 494519 3 STub,M 8X 24 !
3 119139 3 WASHER,CORRUGATED D 8 !
7 498007 1 WASHER,SPRING !
10 497323 2 BOLT,HEX M 6X 80 !
11 497321 1 BOLT,HEX M 8X 45 !
12 119139 2 WASHER,CORRUGATED D 8 !
|
]
]
1
b
!
!
!
i
[}
]
]
;
!
]
|
1
]
1
|
t
' E NGI NE TY®PE ! ) GROUP DESCRIPTION 73.00 ! PAG.
! 4,110H ! ! ALTERNATNR ASSY.STD ' 730006
| e oo o o o - e o o - ] | on oom o o o o o o e e o T o o o S S - - | ——
' D ATE ! ! i
I 25/02/87 ! ! !



73.01

730106




TN T N e e e e e e o - = - - - - TN e o o -
=== .'«\ ------------------------------- piadadebeielindedndeibebnde e ettt S adainbeihiehabn b )
ITEM PART.N QTY D E S CR I PT I ON REMARKS ITEM PART.N QTY D E S CR I P T 1 O N REMARKS
437500 1T ALTERNATOR,14Y-55A MOTOROLA

301763 1 REGULATOR,ALTERNATOR 14V=55
3014698 1 HOLDER,CARBON BRUSH 14/28v-

(VS R

! ENGINE TY®PE ! ! GROUP DESCRIPTION 73.01 ! PAG,

! 4.,110H ! ! ALTERNATOR SPARE PART ! 730106 !
[ o e s tn v o e o 4 e e e e | T e T | |
' D AT E ! ! ! !

! 1/027 &3 ! ! !

- ———— - — — - - _——_—_—-..-.-———__-————-—--————-——--———————_—-—-—————-—--.————-———-————————————-—————-——-—-—————-——-







- e Wm AN G G EN G S G G B W G ML M D RS N R S D WD G D TN M G S AR G e

I 856000 1
2 851725 1
3 851701 1
4 8514n2 1
5 851515 1

- e W e S e M . G M 0 G P e S S NS N G MR WM ST TN GED SES NS W NS D WS M SR A D D BN D T S S G G R A AR WS e

' ENGINE

' D ATE
! 2/Nn2/ 388

PANEL,1 INSTRUMENT TACHO CP
SWITCH,BOR,TEMP,107C,M16,1P
SWITCH,ASI,PRES,N,3B,m10,1P
WIRING,INTERMEDIATE ¢ 4 MTR
WIRING,EMGINE H-HE

! GROUP DESCRIPTION 74,00
! INSTRUMENT PANEL STD



74 01

740106




______________________________ S
ESCRIPTIOCN REMARKS

ROUP DESCRIPTION 74,01 ! PAG.

NSTRUMENT PANEL LXP 1 740106

e e e e e e ————————— Y N e o o o o o o N
TEM PART.N QTY D F S C R I PTION REMARKS ITEM PART.N &TY D
1 3Nn04¢en 1 PANEL,S5 INSTRUMENTS 12V CPL !
2 861602 1 TRAMSM , YAZ,TEMP,120C ,M14,17r {
3 3nN4L2s8 i TRANSM,YAZ,PRES, 6&6,M10,17P !
L 8851405 1 WIRING,INTERMEDIATE ( & MTR !
5 3NN2%4 1 WIRING,ENGINE 4.240-5.300/T7 !
|
!
]
i
i
|
I
!
!
1
!
1
!
1
!
!
!
!
!
!
!
0
|
!
!
!
!
|
! ENGINE Typep©Ee | ! G
! 4.110H ! L ¢
| o —— e ————————————— ! [
! D ATE ! !



7402

740206




- e e - - . . WS W o . e 0 T . . . o - — - oW W = W G S e S GRS - O S T . . . - - WS > TS - S W T WD WP W G G e S W G W

ITEM PART.N @QTY D E S C R I PTTION REMARKS ITEM PART.N QTY D E S C R I PTION REMARKS

1 840305 1 PANEL,1 INSTRUMENT 70% CPL !
2 861602 1 TRANSM,YAZ,TEMP,120C,M14,1¢ !
3 551701 1 SWITCH,ASI,PRES,N,38,M10,1P |
4 851402 1 WIRING,INTERMEDIATE ( 4 MTR !
5 851515 1 WIRING,ENGINE li-HE !
i
t
[}
!
]
!
!
!
i
|
!
!
1
1
!
!
i
!
i
|
!
|
[}
|
!
!
!
i
¢ EWNGINE TYPE ! ! GROUP DESCRIPTION 74.02 ! PAG.
! 4.110H ! | INSTRUMENT PANEL b 740206 !
| o o e e o o o e o o o e e e 2 . v | | [P — P i N e | S |
I D ATE ! ! ! !
L 2/D2/ 8% ! : ! !



5-11

75.00

750006

— /\\.\ —




ITEM PART.LN

QTY D E S CR I PT I ON

7854000
2 856009
3 856010
L 856002
5 856001
o 850404
7 856004
s 85A0N5
9 856006
10 856007
11 856008
12 856011
15 856M012

' E NG IN

! D ATE

PAMEL,1 INSTRUMENT TACHO CP
PLATFE,PANEL 8564000
GASKET,PANEL 856000
WIKING,PANEL 856000
GAUGE,YAZ, TACH/HOUR,50ND, 1P
SWITCH,BOSCH STARTER + GLOW
BUZZER,SONITRON

LIGHT ,WARNING OIL-BATT=GLOW
FUSE,3AMP

HOLDER,FUSE PANEL HE

LAMP ,TACHO 12V=3W
LAMP,MICRO 12V-1,2W
HOLDER,WARNIMNG LIGHTS

S =

ITEM PART.N QTY D E S C R IPTTION REMARKS
I GROUP DESCRIPTION 75.00 PAG. !
I INSTRUMENT PANEL STD 750006 !
| on o e o o e e o o Ok s e 2 o m ommn o n | o e oo o - |

— > e i - S . . G v S N WG G S e S M e S D G G S TS S R N G A S G S M Gt S W M W e A S S —— o T W " o - T Y MDD e R G S G N W G G U G G W D W - e W G MO D R S I D G Ty W S G GG S AT S G N SSRGS



75.01 |

750106




3na42n
850309
3inn4z2v
861101
860801
36N6NA
861014
INngeav
9 850404
n 850572
11 850570
12 851305

NN —

U~

X~~~

-—

PO R G Y

[N . W WL G )

PANEL,S INSTRUMENTS 12V CPL
PLATE,PANEL 5 INSTRUMENTS
GAUGE,YAZ,PRES,N= 6B,12V,D
GAUGE ,YAZ,HOUR,12V,1P,D 52
CAUGE,YAZ,VOLT, 8-16,D 52
GAUGE,YAZ, TEMP,20= 70,12V,D
GAUGE,YAZ,TACH,5000,1F,0 &5
BUTTON, PUSH

SWITCH,BOSCH STARTER + GLOW
LIGHT ,WARNING CPL.12V GLOWP
LIGHT ,WARNING CPL.12V BATTE
WIRING,PANEL

' E NG I ON
! 4.710H

! D ATE
! 2/027 88

E

! GROUP DESCRIPTION 75.M1 ! PAG,
!' INSTRUMENT PANEL LXP ! 750106



75.02

750206




860305
850308
860604
851302
850404
850570
850572
850571
850578

NGl U N

' D ATE

- o . T A i e M - D e VMG G M GED G W D M W GNP GHP e GNP S G S GGR AR G s e G o - e Em e e s o e G e Smb GEP TGN GNe VER P D G D M GED G G S GW W D WD SIS D S G G S e A s - .m ow om am e

(A =y =S = A

PANEL,T INSTRUMENT 70% CPL
PLATF,PANEL 1 INSTRUMENT
GAUGE,YAZ,TEMP,20=- 70,12V,D
WMIRING,PANEL H=HE
SWITCH,BOSCH STARTER + GLOW
LIGHT,WARNING CPL.12V BATTE
LIGHT ,WARNING CPL.12V GLOWP
LIGHT,WARNING CPL.12V-0IL-
LAMP ,MICRO 12V




75.04 |

750406




ITEM PART N QTY D E S CR I PTTION

- D M = D AR G D WS WS W - S T N . S D e G e G S S G e e G T Gy eSS CES SR S W G S e

ITEM PART.N QTY D E S C R I P T I 0N PEMAR

T - .. - -

KS

1 302214
2 3N1662
3 3N1A4L2
4 302303
5 856011
A 301191
7 300920
3 3N2288
9 3n23n2
17 300968
11 300967
12 856005
13 3N1N4A
14 302304
15 3n2305

JREL QPRI Q. Q. SR N T SR N A o S i

PLATF,PANEL 1 INSTRUMENT
CAUGF VDO, TEMP/VOLT 4N=120,
GAUGE DO, TACH, 400NN 12=-24V
WIRING ,PANEL 1 INSTRUMENT V
LAMP ,MICRO 12v-1,2U

NUT,M 4 A2

CLAMP, INSTRUMENTS
BUZ7ZFR,SONITRON SM=-23
SUPPORT ,BUZZER
SWITCH,BNSCH,STARTER
BUTTAN,PUSH

LIGHT,WARNING OIL-BATT-GLOW
DIOCDE,HOLDER CPL.NEGATIVE -

PANEL,1 INSTRU. TACHC CPL V 1-3 T3
PANEL,1 INSTR. TEMP/VOLT CP 1-2-4 113

' ENGI NE
! 4.110H

' b ATE
! 5/1n/88

GROUP DESCRIPTIOM 75.04
INSTRUMENT PANEL STD




75.05

750506




- e S e R S e G S G G S W 4 A S G G M G I M Gy G S TES MR S SR GV W G Gm U Grv S A D W W G R S G N S S W SR M G - S e SR e W S GRS G U D G NS G SN WD G G G W G W G G M G D G G WD S GD T A5 S SR AN Gn e e

1 30n79n
2 300969
3 3N09A8
L. 3NNQE7
3 854M05
4 850AN3
7 850705
3 3N1191
9 3N074L5
1N 3n2288
11 300742
12 850801
15 3NN92H
14 301046
15 856011
15 3N0N54

' ENGIN
! 4.110H

' D ATE
! 5/1N/88

-
_LJ.\—\N—‘-\-—\._\Y\)-J—\JJ._\_Q_A

-

PLATF,PAMEL 5 INSTRUMEMTS V
WIRIMNG,PAMEL 300941
CWITCH,BOSCH,STARTER

BUTTAN ,PUSH

LIGHT ,WARNING OIL-BATT-GLOW
GAUGE,VDN,TEMP,4N=12N,12V,2
GAUGF ,VDO,PRES,N= 58,12V,1P
MUT,M 4 A2

GAUGE ,VDO,TACH,6000,2P,D 85
EUZZER,SONITRON SM-28B

GAUGF ,VDO ,HOUR ,2P,D 52
GAUGE,VDO,VOLT, 8-16,D 52°
CLAMP, INSTRUMEMTS

DICDE ,HOLDER CPL.NEGATIVE -
LAMP,MICRO (2v=-1,2W ‘
PANEYL ,5 INSTRUMENTS 12V CPL 1 T 15

iy ,
ITEM PART.N QTY\m/E s CR I PTION REMARKS
| GROUP DESCRIPTINN 75.05 ] PAG.
I INSTRUMEMT PANEL LXP L 7505064
| o o ove v o o e e s S Y . - G e . - . [



75.06 |

750606




ITEM P~ART.

ITEM PART.N QTY

'ESCRIPTICCN

1 301586
2 301712
3 301697
4 3018464
5 301574
6 3N1737
v 311573
3 3N1574
9 3N1733
3N1739
301575
3IN1192
int1191
3nNy2n
301662
3INT14642
3N1577
3015350

! ENGIWN
! 4.110NH

| D ATE
'\ 5/1n/88

«TY D E S REMARKS
1 WIRIMG,PANEL 3M1550

1 WIRING,CIRCUIT PLATE

1 PLATF,PANEL 2 INSTRUMENTS

1 RELAIS,12v=3NA

1 BUTTON,PUSH =STOP/GLOW-

1 MEMBRAME,PUSH BUTTON =-RED=-

1 MEMBRANE,PUSH BUTTON =YELLO

1 MEMBRANE,PUSH BUTTON =BLUE-

1 GASKET,PANEL 301497

1 SUPPORT,PANEL

1 BUTTON,PUSH =START-
18 WASHER,PLAIN D &4
18 NUT,M 4 A2

4L CLAMP, INSTRUMENTS

1 GAUGF,VDO,TEMP/VOLT 40=120,

1 GAUGE,VDO,TACH,4NNN 12-24V

1 LAMP,MICRO 12V-2W

1 PANEL,? INSTRUMENTS 12v CPL 1 1t 16
E TVYPE !

! PAG. !
! 750606 !

| R |
. .




80.00 |

800006




e e e e ™ e e e e e o e e e e 2 | )
ITEM PART.N &TY D E S C R I P T I O N REMARKS ITEM PART.N QTY D E S C R I P T I OCN REMARKS
1 151701 1 SUPPORT,DAMPERPLATE 2.60 3. !
* ORDER 1 !
5 7756050 1 DAMPERPLATE,D100 !
4 493001 1 HOUSING,FLYWHEEL H-HE !
5 776011 1 GEARBOX,HBW1ND -1,79R !
6 776042 1 GEARBOX,HBW100 =2,72R !
7 774340 1 GEARDOX,HBWiISNV=2,13R !
$ 776335 1 GEARBOX,HBW150v-2,99R !
Y 493030 4 STUD ,M 8X 35 !
10 119147 & BOLT,SOCK M 6X 12 !
11 24016 ¢ BOLT,HEX M 8X 40 !
12 119146 & BOLT,SNCK M 8X 30 !
13 635917 2 BOLT,SOCK ™M 8X 40 !
4% 119139 14 WASHER,CORRUGATED D 8 !
15 27322 10 NuT,™ 8 !
16 119138 1N WASHER,SPRING D 8 !
. ]
1
]
[}
[}
!
!
!
]
[}
1
i
[}
;
!
1
]
! ENGINE TYPE | ! GROUP DESCRIPTION 3n.ne ! PAG. !
! 4.110H ! : ! FLYWHEEL - HOUSING I 800006 !

§ o e o o e o o > 2 o van o o e e e o I v e o oo et e o e o o i e e S B et o o o o o e e | e e e
. .




8200 |

820006

A
A — = \
ST BN
S % N i
IQG}\@ '?)\\ gl
N \Q 1%

o

\ 2T




. ™~ N
ITEM PART.N QTY D E S C R I PT I CN RFMARKS ITEM PART.N QTY . E S CRIPTIOQON REMAKNS
1 776011 1 GEARBOQOX,HBWINOD -1,79R !
2 776N12 1 GEARROX,HBWIPN -2,72R !
3 778340 1 GEARBOX,HBW150V-2,13R !
4 7746335 1 GEARBOX,HBWI5NV=2, 99R !
[}
I
[}
1
i
|
]
!
i
l}
]
I
|
I
|
[}
[}
!
!
[}
!
]
|
[}
]
i
]
!
)
! ENGIUNE T Y P E ! ! GROUP DESCRIPTIOCN g2.00 ! PAG,. !
! 4.110H ! ! REVERSING GEAR 1 820006 !
| e o o e o e o e > e o - ——— | | o i o e e e | s e wmem |
' D ATE ! ! ! !
L 19/02/87 ! ' ' !



90.00

900006

™



— - . - " e . e e = W T M G W . G0 M T M e e S GO M M A o e e el S S —— - - - o o o T - A S B S > . S - S W o e G G SR S G e A G S WD SR R S S S RS B e S S S S T T T T T

ITEM PART.N QTY D E S C R I P T I 0 N REMARKS ITEM PART.N QTY . E S CR I P T I CN REMAK .S
1 609901 1 KIT,TOOLS !
2 519004 1 SET,GASKET EMGINE 4. 711NH CP !
3 599002 1 SET,GASKET MARINE 4.110d4 CP !
4 519007 9 KIT,GASKET ENG+MARINE 4.7110 !
1
!
!
I
!
!
|
|
|
|
|
!
!
! .
!
!
;
!
!
1
!
!
!
!
t
t
|
!
]
i ENGINE TVYPE ! | GROUP DESCRIPTICON 90.0N | PAG. !
! 4,11 0H ! i TOOLS GASKET SET ' 900006 !
1 v o e o o e e v e > o = - - o - I 1 o o ot o o e o e e S v e G S Y S W WS M = N ) e A = G S | S i
I D ATE ! | ! !
' q7/02/87 ' ' ! !




91.00

910006




- am o . . i G U e G A S SN D GG R G W G G R ST L WU D G SR e

- P . T G S U G G W A G GRS G0 G SR RS e D e e S WD WD SR AR W

-

Ea VY

~N o

1
12
13

301281

499051
649721
119136
499N45
499044

300722
3nons1
409153
607318
301083

ENGIN
4.110H

[a%)

S s

- NN~

E

SUPPORT,MOUNT 2.60 3.90 4.1

*
BOLT,HEX M10X
EOLT ,HEX M10X
WASHER,SPRING
SUPPORT ,MOUNT
SUPPORT,MOUNT

x
MOUNT , RUBBER
STUD,M12X 80
WASHER ,PLAIN
NUT ,M12
MOUNT,RUBBER

1,25X 30
30

D10
REAR L
REAR R

45 SMALL
D12

CPL.45 SMALL

ITEM 1

ITEM 4

9 1+ 12

! GROUP DESCRIPTION 91.00 ! PAG, !
! ENGINE MOUNT ! 910006 !

1. an oo oo o o 0 8 e o 0 o o o e e | o = o |
. . .



95.00
1§




\‘ .
--------------------------------------------------------------------- J o - e o o o 0 B M W e S S \ ‘
|
ITEM PART.N QTY D E S C R I PT I QN REMARKS ITEM PART.N QTY D E S CR I P T I CN REMARKS ;
1 875102 1 FILTER,ELEMENT FUEL H=HE { f
2 493150 1 FILTER,OIL ! |
% 510502 1 GASKET,COVER CYL:HEAD 4.110 ! 1
L 434009 1 V-BELT,SPZ 737 LW ! 5
5 152114 1 GLOWPLUG,H-HE ! ;
5 5N4N29 1 SET,IMPELLER W/PUMP F4B-9 ! %
7 301521 1 PAINT,NANNI BLUE 125CC ! z
8 3N1347 1 INSERT,CASE i ?
Y 301343 1. INSERT,CASE BOTTOM ! i
10 301354 1 CASE,SPARE PARTS !
11 424013 1 IMPEILER,WATER PUMP F4B D 1 !
12 504n28 1 GASKET,F4B=9 !
13 301856 1 CASE,SPARE PARTS CPL.4.110H ! '
{
! :
! |
| f
! j
! ;
! )
i ! i
! L
] i i
! N ?
| 2
| ;
) ! ;
! !
I |
! ENGINE TYPE ! ! GROUP DESCRIPTION 95,00 ! PAG. i
| 4.119H ! | SPARFE PARTS KIT i 9500N6 ! §
| omcom o m tm m wm — we fo o S N W We - ] 1 o o mm o e s A - - A AR S S D WD D = e S e M e S W S e | S, ] H
I D AT ! ! ! Lo



e T

4" MAX.TORQUE 18Kgm, 2,5HP/100RPM

—

N N

sl

Sl




- S ==
ITEM PART.N QTY D E S CR I PT ION REMARKS ITEM PART.N QTY D E S CR I P T I 0N REMARKS
_______________________________ \
1 300733 1 COUPLING,FLEXCOP 4" !
2 3007%2 1 ADAPTOR,FLEXCOP 4" !
3 404072 6 BOLT,SOCK M 8X 25 !
4 301226 1 COME,CLAMPING 4" 22 !
5 301104 1 CONE,CLAMPING 4" 25 t
5 301105 1 CONE,CLAMPING 4" 30 !
7 3ni222 1 COUPLING,RIGID =M= !
s 301221 1 COUPLING,RIGID =F= !
9 6N9157 4 BOLT,SCCK MINX 55 !
10 119143 4 NUT,M1N !
11 119136 L VASHER,SPRING D10 !
12 649723 4 STUD,M10X 20 !
13 409603 6 GOLT,HEX M 8X 25 i , o o
14 301450 1 CONE,CLAMPING 4" 22 W/BOLTS S R e
15 3017451 1 CONE,CLAMPING 4" 25 W/BOLTS !
16 301452 1 CONE,CLAMPING 4" 30 W/BOLTS ! a
it ‘ © ; T e
¥ . ] L R
K o N RN , \.7/ x, !
¥ ~ / y e ‘,L,“ ,
‘*-sh-‘,:,: ! Ll{\ﬂ ‘ e - /V_'_,,./ - Z f= j l i '\ ':y (e
| SA ,.‘; , e Y A l
3 \ 'S _7/., > . N"Q,!: }\{: |
< o e
7 AR
1 in S
X gii | \,5
. t "'l ; e
! B R _,._‘._.\g_l
; ._,7‘ '\T | f_,..;- -..\_\ o S {,
X » ) ., . }
mlr—’.:‘-l/ , ’ )i’h:? . J’ l \ . N —
---------------_---_---_----_-.—-_---..----_..-'Lkl-{. - .-H‘_g..-.---_\,-.i. .,‘-‘-lr: F.‘. ------------------------------- EEESEESEES
I ENGINE TYyPE ! \. ‘,{1 b I, GROUP DESCRIPTION 96.00 :J‘L'\ PAG. !
! 4,110H ! - ) > ~" ";QHAFT COUPLIMG '“9QQ;82
| e emc—— ;e —— e e ——— 1 P x;s——- S e }_!f ............................ —— G A T -;
' D ATE ! ke ! !




sas saw bem
.

et G

] !GRouP! ! : !GRoup ! ! o GROUP
i .DESCRIPTIDN 5 NO. 5 5 DESCRIPTION f NO. 5- 5 DESCRIPTION - i NO.

CRANK CASE/CYLINDERS : 01.00 : : : SEA WATER PUMP : 47.01 : : :
0IL PAN - OIL PUMP 101.01! ! INTAKE MANIFOLD tsio0! ! !
TIMING CASE ; 02.00, , OIL EXTRACTION PUMP 1 60.00 { 1
CYLINDER HEAD COVER 105.00! ! STARTER MOTOR 170,00} ! !
CYLINDER HEAD 509.00i i ALTERNATOR ASSY.STD. i73.00 i i :
VALVES & SPRINGS 110.00! ! ALTERNATOR SPARE PARTS t73.00! ! 1
TIMING GEAR - CAMSHAFT ill.oo i i INSTRUMENT PANEL STD. 574.00 i i i
SPEED CONTROL 114.00 ¢ ! INSTRUMENT PANEL LXP. 174,01 ! s
DRIVE SPEED CONTROL '14.000 ! INSTRUMENT PANEL P40zt .
'CRANKSHAFT PISTONS 115.00 1 ! INSTRUMENT PANEL STD. 175.00 ¢ !
CRANKSHAF T '15.001 ! INSTRUMENT PANEL LXP. t75.000 ! :
FLYWHEEL 117.00 1 1 INSTRUMENT PANEL 175.02 1 ! !
FUEL FEED PUMP '20.00} ! INSTRUMENT PANEL STD. - t75.04 1 ! i
INJECTION & FUEL PUMP 121.00 1 1 INSTRUMENT PANEL LXP. 175.05 1 1 !
INJECTION PUMP 21,001 ! INSTRUMENT PANEL 575}06 Pt f
INJECTION LINES NOZZLES 122.00 1 1 FLYWHEEL HOUSING 180,00 1 1 !
NOZZLE HOLDER 522.01 P! REVERSING GEAR ‘e2.00 ! ! i
FUEL FILTER ASSY. 123.00 1 | TOOLS - GASKET SET 190.00 1 - 1 !
0IL FILTER ASSY. !31.00! ! ENGINE MOUNT o100 ! ! i
GRP. CIRCULATION 143.00 y 1 SPARE PARTS KIT 195.00 1 1 ;
EXHAUST MANIFOLD Y45.00 ! ! sHAFT CoUPLING tog.00 | ! )
SEA WATER PUMP ASSY. 147.00 1 : - ;
| 1 1 1 ! 1 1

S bei Gah e sim ba Suk dud GAE bl b bl Wlal SR bl See

emm tmm tmm s Bew Sum sem sem bum P Gem Gem fem Sem s Hed dud S8 4

re omr e bem b sem sem b b G SE G bum Gub G i Gie cas bem 36 dee Pes ow eun Vew bl el Sim bk S8 b3 A S L

mamnicicse

- !
! INDEX  00.00 f B ! GROUP DESCRIPTION  00.00 000006 |
BN T T T

3 ! y !
-~  TTTTmmmmmmTTmTTTT - N
\\ - :
\\—\



